XCEARIICCDHRPATER S BRAICBEDTHIIEBELTIEE W,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

DBX VE readyset
1:10 Scale

Radio Controlled Brushless Motor Powered 4WD Racing Buggy

KYOSHC
ﬂhunnquuﬂs

MAINTENANCE MANUAL
AVFF Y RHBE

THE FINEST RADIO CONTROL MODELS

-
OFFISEITIBICHIALTHD FT, AT TV AP/—Y DTHDIRIC
SEICLTLET W, XUTFYAPHEITOREBENLESIE. BELKS
DIRFEES U < [FYt 1 - —EXEZ TRAVEDE L3,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probléme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\ hora de cambiar algun repuesto.

~N
@AV TF I APV RIGET D, EXAPEREES SBRNELS

ICREMITTIEE W,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@ Faire attention de ne pas perdre de vis ou autres petites pieces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

J
KERPHBOD, FERAEELETZ2HANH D ET, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Anktindigungen méglich! (FOTEIRALPE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso NO 30842

© Copyright 2010 KYOSHO CORPORATION / 2 4 #r 8 1 5
30842-MM02



ficZ 3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

MY TICRERTE
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
&% IMPORTANT: Maniez les outils avec prudence!

AVISO: Maneje las herramientas cuidadosamente!

f RIS IROMBEWICIE. +REZLTLLES W,

—RIG TR
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

FYRA>TWBIER
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS |

7ouy—
ACCESSORIES / Zubehor
ACCESSOIRES / ACCESORIOS

WAL >YF (1.5mm, 2mm, 2.5mm, 5mm) W+RSA/8— (K. #. )
Hex wrenches (1.5mm, 2mm, 2.5mm, 5mm)
Sechskantschltissel (1.5mm, 2mm, 2.5mm, 5mm)
Clé allen (1.5mm, 2mm, 2.5mm, 5mm)

Llaves Allen (1.5mm, 2mm, 2.5mm, 5mm)

Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

BSIARYF
Needle Nose Pliers
2.5mm Flachzange
5mm Pinces plates
Alicates de punta fina
B+FLYF(K)

Cross Wrench (big)
Kreuzschltssel (groB)
Clé en croix (grande)

Llave de cruz (Grande) W=y /(-
Wire Cutters
l: Seitenschneider

Pince coupante
Alicate cortacables

Or—C _ []

Awl
Spitzahle
Poingon
Punzdn

Phillips screwdrivers (sizes: L, M, S)

—f )

B/\H= Screw Cement / Schraubensicherung
Scissors Frein filet / Fijatornillos
Schere SCREW
Ciseaux No.94402 ‘CEMENT ]

ﬂ Tijera @
—='0.¢ =
/2]
BAyy—FA47
Sharp Hobby Knife
Scharfes Bastelmesser

Cutter
Cuchilla de Hobby

No.96154

KYOSHO AR v LY )L—
KYOSHO Special Glue
BEREEH

Instant Glue / Sekundenkleber
Colle cyanoacrylate / Pegamento instantdneo

Wx>0Oy Ul

Oy 2%k (F38E/10cc)
Loctite (Medium Strength / 10cc)
Q% Loctite (mittelstark / 10ml)
@ Loctite (Moyenne / 10cc)
Loctite (Medio / 10cc)
No.36219
SPHA47TyIU—<—
SP KNIFE EDGE REAMER
REIBAHLE
ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

[ I

TAMIAFET, B ~15mmORBHINTESZTETT,

No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

Unerl&Blich, niitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans

B ——

effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

I THID;EE (1) /BEFORE YOU BEGIN(1)
BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

I TORICTED Z EISERL TS RE W,
O DHHELE R Hidr WEEERT B,

@x v NOANBZEHEN DD, /7
KA—ARRARENHDEULIS . BEVKDDIRFE
[EMN 1 —F—HEREE TTERILEST W, %

QNS BHRmDOTEPY A XEBMRBIBWVE SICT B.H
Z2EC UTHERBLABNSHEITS,
OTP ERZEHDEEF - - -

7/
5 BAEL CHBRNBET SN E TRHT
<rEEW, BN
FFE L. MENEHT HETHDD L CARENA >

<IEHFEF,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
lhres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Ihrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht (iberdrehen!

‘ Correct
Richti
e s Bon

‘/ Correcto

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piece.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirid.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvuhCE BOPRSIMES EXVIMIEENE < A>TWET, SAZSICIIEITRNSH D LI O THERL TMHSMHEIITT

<FEEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

Dieses Kit enthdlt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.

Ce kit contient des vis et des piéces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche
de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@/ |\WERFED Y X / OTHER HARDWARE
Andere Teile /AUTRES / OTROS ACCESORIOS

@ X DEE / SCREWS
Schrauben / VIS / TORNILLOS

Ow>

EX TPEXR 3x12mm £ X 3mm Ty ¥vy—-Fvhk E4EYVY

Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring

LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4

Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm

Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

AN ﬂk\\\\\\\\\\\\\\\\\\\\\\\\‘r 1 A P

| I~ 3mm 3mm_ (O) >

FryTER TPHSEZX 12mm ”

Cap Screw TP F/H Screw N

Inbusschraube SK Treibschraube 5x1omm XFJL - RFU>T 5.8mm EOMR—/L

Vis Vis TP F/H 3xi2mm Y5 E 2 Metal Bushing - Ball Bearing Pillow Ball

Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager . Kugelschraube

SK Schraube Bague Métal - Roulements a billes 9
w DW Vis F/H 3x12mm Casquillo Metalico - Rodamiento Sﬁ’:“:e g-gmm
Stula 5.8mm
Tornillo 3x12mm F/H 5mm

HSER Yy hER —~ [)Imm

Flat Head (F/H) Screw Set Screw —L 3mm 7 N @

SK Schraube Gewindestift ‘f Q

Vis F/H Vis BTR 12 5.8

Tornillo F/H Prisionero mm -smm
[ m

SREAZE DR M So funktioniert die Bauanleitung: £

SHEAE DB g ( siBAf Example)

How to read the instruction manual:

1 COEBTHITS2RE L Z DB,
D\EROAEL. RYR. ERE
:Fy FAOERIE. ERBEERVWTF—

No. MM SNTWET, ART/IN—VY%
BAT2RIEF—No.EZSBLTLZE W,

P EBEERNTIRZDOY—IMMERINT

WEY, Y—JIEFR L THIITEESD
TLEEW, Y—T DAL, &ER—Y
DFIcHHET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:
Como leer el manual de instrucciones:

( Exemple Beispiel

Ejemplo )

1 70y Y AN 3 /Front Suspension / Vordere Aufhdngung
Suspension avant / Suspension Delantera %

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metdlico 5x10mm

Vis a fusée
King Pin

- C

@”b

A

o

152

N
&
|

: Numeéro de la plage de montage et le nom de

la piece a assembler.

: Numeéro de référence de la piece, nom, illust-

ration en grandeur réelle et quantité utilisée.

: Toutes les pieces, exceptées les vis, sont

identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numeéro dans la liste pour piéces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icénes dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

: Indica el numero del Paso y la Parte a ser

montada.

: Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

: Todas las piezas, excepto los tornillos vienen

identificadas por un nimero. Para
comprarlas por separado,

mire el nimero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




FHI THID;FE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Erklaerung zu den Symbolen in dieser Anleitung

Symbols used throughout the instruction manual, comprise:

ﬂ SEAZE(CEDNTWEY—2

ERUTHEII TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

BEEERITEET 5.

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

JTLREBRITESET 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

TR RS,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

Il YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

m 4 @ =] 5N

EERU &S ICHEIITS, LY
Assemble left and right sides the same way. Om
Bauen Sie eine linke und eine rechte Seite. ’

Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

1R 18, [©)
Temporarily tighten. :@
Vorlaufig festziehen. ©)

Vissez temporairement.
Apriete de manera provisional.

x¥OvIHERS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

MEIER

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

ERIA,
For Left.
Links
Gauche
Izquierda

AET 2L SICHILT S,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

FEBOIBICHEIITS,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

2ty MEIZTZ (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefaladas.

R R,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamano real.

G,
For Right.
Rechts
Drolte
Derecha




» . . . R S I ~ —
57 %+ / Differential / Gear Differential Q za¥h/J)vA @ Yy —hR
1 iee s . . . For front and rear For center
Différentiel / Diferencial vorn & hinten Mitte
Pour l'avant et l'arriere Pour le centre

Delantero y Trasero Central

w
@\ @ BsHEZAT, Ny U5y Y1 EBES 5.
@ Adjust the backlash with the shims.
Zahnflankenspiel mit Distanzscheiben justieren
Ajuster I'entre-dents avec les rondelles.
@® Ajuste la holgura con las arandelas.
\/@ o

S
Q
\s ® @
=7 N
M)
oK P
0

2.6x12mm ({6)

@0 Ps ®4x1omm ¥ L ®4x27mm ¥ v 7k @F7Ya1vh i3 12x18x4mm X7 Yo
O-ring P5 Shim Shaft Differential Shaft Ball Bearing
O-Ring P5 Unterlegscheibe Welle Welle Differential Kugellager
Joint thorique P5 Rondelle de callage Axe 4x27mm Noix de cardan Roulements a billes
Junta Tdrica P5 Arandela 6 Eje 4x27mm Salida diferencial Rodamiento

N P
ffffffffffffff 6 o I
(B)5x12mm ¥ L (16)2.6 x 12mm TPHZEX —— s (- 6
(02 x10.8mm £~ Shim TP F/H Screw

Pin Unterlegscheibe SK Treibschraube 12x15x0.2mm ¥ L

Stift Rondelle de callage Vis TP F/H 2.6x12mm Shim

Axe 2x10.8mm Arandela Tomillo 2.6x12mm TP F/H Unterlegscheibe

Pasador [/~ \ . | PO 12 Rondelle de callage
) 6 | ( ) J-mmmmommmees 6 Arandela 4

TR ER5, X2 2ty MEIZTS (A1),

Apply grease. Assemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.
Aplicar grasa. Repita las veces sefialadas.




2 FV7Rw o X / Gearbox / Getriebegehduse
Carter de différentiel / Caja de transmision

i02x10.8mm £~
Pin
Stift
Axe 2x10.8mm
Pasador

i95x8mm X7 U
Ball Bearing
Kugellager
Roulements a billes

®5x10mm RF7 U >

Ball Bearing

Kugellager

Roulements a billes

Rodamiento O WA 723> DRI ESAF—ZBH 1 BRICBER/N—Y T,

Part @ is required when installing the optional stabilizer.

Bauteil bei Einbau des optionalen Stabilisators benétigt.

La piece@ est nécessaire pour installer la barre anti-roulis option.
Necesitara la pieza cuando instale la barra estabilizadora opcional.

Cross section
Querschnitt
Vue de coupe
Vista lateral

3 F 7R v ¥ X / Gearbox / Getriebegehduse
Carter de différentiel / Caja de transmision

26x12mm TPE X
TP Screw
LK Treibschr
Vis TP 2.6x12mm
Tornillo 2.6x12mm TP

CA Yed=PAVDRG:)
(For front and rear)
(vorn & hinten) 2.6x12mm
(Pour l'avant et l'arriere) Q
(Delantero y Trasero) 2.6x12mm

TUREZED, 2 2ty MEIZTS (B),

Apply grease. Assemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu'indiqué.
Aplicar grasa. Repita las veces sefialadas.




4 70y ~FYRwy 7 R/ Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

. e )
3x12mm TPEX 1mm

TP Screw |
LK Treibschr

Vis TP 3x12mm @4
Tornillo 3x12mm TP é
i 4 @ />

@95.8mm EOR—IL <
Pillow Ball @
Kugelschraube
Rotule 5.8mm
Rdtula 5.8mm @’

%%
/ @
N
Cmm-"
3x12mm Q .
Holes for mounting.
Diese Bohrungen verwenden
3x12mm

Trous pour le montage.
Agujeros a utilizar.

-
&

5 A7 £+77R v & X/ Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

( )

1mm
|

s

@)

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

«\\\\\\\\\\\\\\\\\\m —————————————————— 1

3x15mm TPE X
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

[ !

@9)5.8mm EOR—)L
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

@O

-

#1mm/
approx. imm /ca. imm/
environ 1mm / aprox. 1Tmm

O mIR
Holes for mounting.
Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar.

= SER L THIZI TS, M E ITER.
=il Pay close attention here! Note the direction.
Vorsicht! Wichtiger Hinweis! Einbaurichtung beachten.
Attention! Avis important! Notez le sens.
Preste atencion. Fijarse en el dibujo.




Chassis / Chasis

>+ — / Chassis / Das Chassis

UPEPRY &2

’/
3x12mm §&Mmmm

Rear Gearbox

Hintere Getriebegehduse
Carter de différentiel arriere
Caja de transmision Trasera

70V hEPRY I

Front Gearbox

Vorderes Getriebegehduse
Carter de différentiel avant
Caja de transmision Delantera

3x12mm

3x12mm

3x12mm TPHZEX
TP F/H Screw  SK Treibschraube

Vis TP F/H 3x12mm  Tornillo 3x12mm TP F/H
Sww fffffffffffffffffffffffffffffffffffffff 10

Sauve-servo / Salvaservos

H—7R+ - /X\—/ Servo Saver / Servo Saver

#711mm

Y approx. 11mm
ca. 11mm
—— environ 11mm
aprox. 11mm

3x8mm EX
Screw
LK Schraube
Vis 3x8mm
Tornillo 3x8mm

3x10mm H5ER

3x10mm EX @)5.8mm EOR—IL
Screw F/H Screw Pillow Ball
LK Schraube SK Schraube Kugelschraube
Vis 3x10mm Vis F/H 3x10mm Rotule 5.8mm
Tornillo 3x10mm Tornillo 3x10mm F/H Rétula 5.8mm

3x10mm

ﬂmmm| —————————————— 2 Dmm] ———————————————— 2 @D[:mmm ,,,,,,, 3 “'4!3
3x10mm(F/H)
x¥OvIHIEES, o BEEECESeLS i} R1E&H, M EIER.

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

El Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

> d
tﬂ Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

Temporarily tighten.
Vorléufig festziehen.
Vissez temporairement.
Apriete de manera provisional.




Y% —F Ry X/ Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

3x10mm 3x10mm

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
(iR 4

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

E t Y4 —FVRv I X/ Center Gearbox / Die mittlere Getriebegehause

Carter de différentiel central / Caja central [E]
76mm

\

A

@,
@
©)

103mm

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

Tornillo 3x10mm TP F/H
3x10mm Imw ,,,,,,,,,,,,,,,,,,,, 4

TR ZED, RE, oW %5 DIEICHEIIT %,

Apply grease. True-to-scale diagram. osll Assemble in the specified order.

Fetten. MaBstabsgetreue Darstellung. In der angegebenen Reihenfolge zusammenbauen.
Graissez. lllustration a I'échelle. Assemblez dans I'ordre indiqué.

Aplicar grasa. Dibujo a tamafio real. Realice el montaje en el orden indicado.




1 O 70> k7w /=7 F / Front Upper Deck / Vordere, obere Chassisplatte
Platine supérieure avant / Soporte delantero

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ o -+ 3

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

3x10mm(TP)

3x10mm(TP)

T, RIESHLTWH D,
Use the screws that were tightened temporarily in Step A .
Schrauben aus Baustufe [l verwenden.
Fixer les vis qui étaient temporairement fixées a I'étape | .
Utilice los tornillos apretados de manera provisional en | .

§*3x10mm(TP F/H)

1 1 77w /)X\—7F"vF / Rear Upper Deck / Hintere, obere Chassisplatte
Platine supérieure arriére / Soporte trasero

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

[ o oo 3
3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 2

(o

:VV‘\
ﬁ“\

3x1

-
4

\)

=
4\

s

S

\‘q

|
|
|
I
I
|
|
|
1=

ﬁ&m omm(TP F/H)

)

-

2%
oy
2

Omm(TP)

10




-I 2 70Y kY R7—L | Front Suspension Arm / Vordere Aufhdngung Querlenker
Suspension Triangle avant / Suspension delantera

@)3x39mm ¥+ 7k
Shaft
Welle
Axe 3x39mm
Eje 3x39mm

@3 x 46mm ¥+ 7k
Shaft
Welle
Axe 3x46mm
Eje 3x46mm

GP3x7x4mm TS HT—
Plastic Collar
Kunststofflager
Palier plastique

@ |:| Casquillo plastico
,,,,,,,,,,,,,,,,, 2

2.6x6mm TPE X

TP Screw 0 6).® T 27— LiFHRERLRETT,

I\‘/}i;-l.;.rslglsg;émm @,suspension arms are interchangeable between front / rear and left / right.

Tornillo 2.6x6mm TP Vordere Aufhaengungen (Teil @ und ) sind zwischen links/rechts und vorne/hinten austauschbar.
ffffffffffffffffffffff 2 Les triangles sont interchangeables entre avant/arriere et gauche/droite.

Los brazos de suspension @ pueden cambiarse delante detras, izquierda derecha.

1 3 70 ~JX>JX— /Front Bumper / Vordere StoBstange
Pare-choc avant / Parachoques delantero

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[T

3x10mm

3x10mm Q) 70V EUTTRRNNES O TER,
NOTE: Shape of front and rear is different.
Achtung: Die Form der Vorder- und Rueckseite ist unterschiedlich.
NOTE : La forme entre I'avant et l'arriere est différente
NOTA: La forma de la parte delantera y trasera son diferentes.

JER U THII TS %EEIEJUJ::)L:%HET%M

Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le c6té gauche comme le cété droit.
Preste atencion. Realice el montaje de igual forma en ambos lados.

11




1 4 ' 74 X7 — Ln | Rear Suspension Arm / Hintere Aufhdngung Querlenker
Suspension Triangle arriere / Suspension Trasera

@3 x56mm ¥ 7k
Shaft
Welle
Axe 3x56mm
Eje 3x56mm

®)3x39mm ¥+ 7 bk

Axe 3x39mm
Eje 3x39mm

GP3x7x4mm TS HT—
Plastic Collar
Kunststofflager
Palier plastique

@ |:| Casquillo plastico
,,,,,,,,,,,,,,,,, 2

3x 12mm TPEXR
TP Screw
RK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

i T 4

3x12mm

1 5 ')47/)X>JX— / Rear Bumper / Hintere StoBstange
Pare-choc arriere / Parachoques trasero

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP A
s ‘ i
' A

% EARRU LSICHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

12




1

6 RTTFIVTFy I, JVF vl | Steering Knuckle, Rear Knuckle
Lenkhebel, Radtraeger hinten / Fusée de direction, Fusée arriere / Mangueta direccién, Mangueta trasera

@ RA—=ILF Y~ (TIL—)
Wheel Nut (Blue)
Radmutter (blau)

Ecrou de roue (Bleu)
Tuerca rueda (Azul)

60 -

i3 12x18xdmm X7 Yo
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

éx12xdmm 7Y

Ball Bearing
Kugellager
Roulements a billes
Rodamiento

@11mm £0OR—)L
Pillow Ball
Kugelschraube

Rotule 11mm
Rétula 11mm

@)5.8mm EOR—)L
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rdétula 5.8mm

® Om-—"

102 x 10.8mm £

Pin
Stift
Axe 2x10.8mm
Pasador
s
RFT YT Fy 7 LRAOH, @) EOR—ILERD [ 5. G z57vyrryoILA

Install pillow ball on steering knuckle only.

For Steering Knuckle

Kugelschraube (Teil ) nur am Lenkhebel montieren. Fir Lenkhebel

Fixer la rotule (24) sur la fusée de direction.

Fusée de direction

Instale la rétula solamente en la mangueta de direccion. Para mangueta de direccion

AL Y F (5mm)

Hex Wrench (5mm)
Sechskantschltissel (5mm)
Clé Hexagonale (5mm)
Llave Allen (5mm)

~ —_—— e — -

Mo
Mo

® vrryoLm
For Rear Knuckle
Fir Radtraeger hinten
Fusée arriere
Para mangueta trasera

Y FIH S S S ST B,

I Ensure smooth, non-binding movement when assembling.

Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

RS, L ERIA.
Temporarily tighten. For Left.
Vorlaufig festziehen. Links
Vissez temporairement. Gauche
Apriete de manera provisional. Izquierda

% EARU KL SICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

G,
For Right.
Rechts
Drolte
Derecha

X2

2ty hEIZTS (B),

Assemble as many times as specified.

Sooft wie angegeben zusammenbauen.

Assemblez aussi souvent qu’indiqué.
Repita las veces sefaladas.

13




1 7 AT 7>+ w2 )L | Steering Knuckle / Lenkhebel
Fusée de direction / Mangueta Direccion

s N
|
=1
]
1
5mm
AN
Front
Vorne
Avant 6mm
Delanteros \ /

AL YF (2mm)

Hex Wrench (2mm)
Sechskantschltissel (2mm)
Lenkhebel Clé Hexagonale (2mm)
Fusée de direction

Llave Allen (2mm)
Mangueta direccion

ATTITFy oI
Steering Knuckle

1 8 ')+ v 2 )L | Rear Knuckle / Radtraeger hinten
Fusée arriere / Mangueta trasera

- N
>l
il
1
1
-
Uy
Rear
Hinten 6mm
Arriére
_ J
Traseros
NALYF (2mm)
DYrv oL Hex Wrench (2mm)
Rear Knuckle_ Sechskantschitissel (2mm)
Radt,raeggf hinten Clé Hexagonale (2mm)
Fusee arriere Llave Allen (2mm)
Mangueta trasera %
TIRER B, V EERULSICHEIITS, R~TE, L AR/, EHELJE
Apply grease. Assemble left and right sides the same way. True-to-scale diagram. For Left. For Right.
Fetten. Bauen Sie eine linke und eine rechte Seite. MaBstabsgetreue Darstellung. Links Rechts
Graissez. Assemblez le cété gauche comme le c6té droit. lllustration a I'échelle. Gauche Drolte
Aplicar grasa. Realice el montaje de igual forma en ambos lados. Dibujo a tamafio real. Izquierda Derecha

14



. A7 7> Ay R /Steering Rod / Lenkgestaenge
1 9 28.5mm

Biellette de direction / Tirante direccion - >
0 OxF7UYsOyE T
2~ Steering Rod
"é Lenkgestaenge
Tringlerie de direction X1 )
Tirante direccion
(o
49mm
@77y s sy R I m
Steering Tie Rod
Spurstange
Biellette de direction ‘ [m
Tirante direccion ajustable m @ X
7®3x65mm 7Y v A5 7)LOYR ZFFYVTE4AY R
Adjustable Rod Steering Tie Rod N
Gewindestange Spurstange S
Biellette réglable Biellette de direction ‘\)&\ 4
Tirante ajustable Tirante direccion ajustable ?‘k‘\‘\ JOv k7

Front / Vorne /
Avant / Delantera

I

LU

@)5.8mm R—JLTY R
Ball End Kugelpfanne
Chape Rdtula

@3 x 40mm 7Y v 25 7)LAYR
Adjustable Rod
Gewindestange

Biellette réglable ZFFUVSOY R _ R .
Tirante ajustable Steering Rod ATTUYTILOY R
Steering Tie Rod
llwwwnmmﬂ]} T Lenkgestaenge Spurstange
Biellette de direction PA

,,,,,,,,,, 2 | Tringlerie de direction

Tirante direccion
Tirante direccion ajustable

2 ¥ %1 0Ov R /Rear Tie Rod / Hinteres Gestaenge [E]

O Biellette arriére / Tirante trasero eUvy1Ov R X
Rear Tie Rod

Hinteres Gestaenge

Biellette arriére 3mm

Tirante trasero g B

3x15mm HZEX
F/H Screw
SK Schraube
Vis F/H 3x15mm
Tornillo 3x15mm F/H

[ - 2

4x20mm v hEX

Set Screw
Gewindestift
Vis BTR 4x20mm
Prisionero 4x20mm ©06.8mm R—JLTY R {#)3mm 7F=/-Tyyvr—
ﬁmmm 7777777777 > Ball End Tapered Washer
Kugelpfanne Konische Distanzscheibe
@)6.8mm R—JL Chape Rondelles bombées

Roétul Arandela 3mm
Ball Kugel otula Y o4Oy K

Rotule Rétula /1 —~"" | 5 m 7777777777 2 Rear Tie Rod @
,,,,,,,,,,,,,,, 2 hinteres Gestaenge I
Biellette arriére 3x15mm IA’
Tirante trasero

2 2ty MEZTZ (B), R~ R, VEEIEDJ:BLC?&HATT%G

W4 Assemble as many times as specified. True-to-scale diagram. Assemble left and right sides the same way.
Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Bauen Sie eine linke und eine rechte Seite.
Assemblez aussi souvent qu'indiqué. lllustration a I'échelle. Assemblez le c6té gauche comme le c6té droit.
Repita las veces sefialadas. Dibujo a tamafio real. Realice el montaje de igual forma en ambos lados.




2 1 %> )X— | Shock Absorber / StoBdédmpfer
Amortisseur / Amortiguador

26mm FAOYrFyh

Joint thorique  Junta Tdrica

®7)6.8mm R—JLT> R (S)

Nylon Nut  Kunststoffmutter
Ecrou nylon Tuerca Nylon 2.6mm
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 4 \@
ouvy ®3 i
O-ring O-Ring

o U

&

%
i G
()

)

@

(-

Ball End (S) Kugelpfanne (S)

Chape (S) Rétula (S)
I
(DY 2.6x6.8x0.5mm Tvy—
Piston Kolben Washer
Piston Piston Scheibe

Rondelle 2.6x6.8x0.5mm
Arandela 2.6x6.8x0.5mm

AN

______________________}{jj_____________________
)
-

‘

31mm

2 %"~ )X— | Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

2

5> )X—F 1)L (#350)
Shock Oil (#350)
Silikon-Oel

Huile silicone

Aceite amortiguadores

%2950 ENBE5VWETANDS,

Fill in until shock oil nearly overflows.
Daempfer bis zum Rand befuellen
Remplir jusqu'a la limite du débordement.
Rellenar hasta el borde.

G LT [BELS,

Then, gently move the piston up and down to get rid
of air bubbles.

Kolben auf und ab bewegen, bis keine Luftblasen
mehr zu sehen sind

Puis, actionner doucement le piston vers le bas et
vers le haut afin d'éliminer les bulles d'airs.

Mueva el piston hacia arriba y hacia abajo para
eliminar las burbujas de aire.

@
®

®

&)
<
-+

®
®

€

I

U

EXLYZTHFT, B ZDRETRYR

AN ZEHLET., 2D, o< D&

ELHIHET,

Pull piston down, cover with (& & remove
excess oil. Then slowly screw on B) .

Kolbenstange nach unten ziehen, Teil A
montieren und Oel abwischen. Danach
Teil (B) langsam aufschrauben.

Tirer le piston vers le bas comme indiqué, puis
couvrer avec les pigces A). Essuyer I'excés d'huile.

Tire del pistén hacia abajo, coloque @) y
elimine el aceite sobrante. Ahora enrosque
lentamente.

(C)

AL—XICEL

T#ERY %o

Check if piston
moves smoothly.

Kolben muss sich
leichtgaengig bewegen.

Vérifier que le pitson
bouge librement.

Compruebe si el
piston se mueve
suavemente.

4 4ty MEIZTZ (), X Il YN
Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

Das Teil ist nich
Doit étre acheté

Must be purchased separately!

Debe comprarse por separado.

B =S OJEICHE T 5,

t im Bausatz enthalten!
séparément!

Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

16




23 %"~ JX— / Shock Absorber / StoBdd@mpfer
Amortisseur / Amortiguador

6.8mm R—JL
Ball
Kugel
Rotule

@ Rétula

27U TEFEDT @) EAND,

Compress the spring and install .

Driicken Sie die Feder zusammen und schieben
Sie auf.

Compresser le ressort pour monter .
Comprima el muelle e instale (J2).

____________@_"_-_-_-_-_

24 %> JX— / Shock Absorber / StoBddmpfer
Amortisseur / Amortiguador

T )8—
Shock Absorber
StoBdampfer
<7RYhk > Amortiss:ur
< Front > Amortiguador
< \Vorne >
< Avant >

< Delanteros >

3x12mm EX
Screw
LK Schraube
Vis 3x12mm

Tornillo 3x12mm
ﬂllllllllllllllllllllllll **************** 2

<J¥ >

< Rear >

< Hinten >
< Arriére >
< Traseros >

Shock Absorber
3% Tomm £ StoBdmpfer VQ
Screw ﬁmor:!ssezr
LK Schraube mortiguador .
Vis 3x10mm AR i
Tornillo 3x10mm 3%x10mm Holes for mounting.
,,,,,,,,,,,,,,,,,, 2 Diese Bohrungen verwenden
Trous pour le montage.
Agujeros a utilizar.

V EARU&LSICHEILITS, 4 4ty MAZTS (), o [EEEEESSIE AN EEL THI TS,
Assemble left and right sides the same way. Assemble as many times as specified. Il Ensure smooth, non-binding movement when assembling. Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. Das Teil muB sich leicht bewegen lassen. Vorsicht! Wichtiger Hinweis!
Assemblez le cété gauche comme le c6té droit. Assemblez aussi souvent qu'indiqué. La piéce doit pouvoir pivoter autour de la vis. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas. Aseglirese que la pieza se mueve suavemente. Preste atencion.

17




ﬂ\\\\\\\\\\\\\\\\\\\u

@9)5.8mm EOR—)L

@ Omm

Vis TP 3x10mm
Tornillo 3x10mm TP

Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

A7 7)Y —iR / Steering Servo / Lenkservo
Servo de direction / Servo de direccion
3x10mm TPE R
TP Screw 3x10mm
LK Treibschr

H—Rk—>
Servo Horn
Servohorn

/'5
Q

3/(3
4‘% 0
Xx10mm

3
Palonnier de servo
Horn servo
N

!

AFT7 )Y —R
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

-
@-:1—hJJ Q
Neutral |
Neutral 1
Neutre
Neutro
EE Y- E
- Vertical Supplied with the servo.
Senkrecht Beim Servo enthalten.
| Vertical Livré avec le servo.
- J Vertical Incluido en el servo.

26 A7 7)Y —iR / Steering Servo / Lenkservo
Servo de direction / Servo de direccion

3x10mm TPHZE X

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 2

TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

3x10mm

B 277V >y —iR
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

AF7UvTaY R
Steering Rod
Lenkgestaenge
Tringlerie de direction
Tirante direccion

18




27 X A7Ry ¥ X/ Radio Box / RC Box
Boitier radio / Caja de radio

Wit/
1

= A
-’ £
ps S
. g

2x6mm TPEX
TP Screw
LK Treibschr
Vis TP 2x6mm
Tornillo 2x6mm TP
e 2

Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

Q) 2L—Rr2v ~O—35—(ESC)
Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique
Variador de velocidad

Switch

A8
7 XX
@ m 5
Double-sided Tape \\’/ (=

Schalter
Interrupteur
Interruptor

A :/‘ ,
B A

AAYTF

—!
.

28 X ARy 2 X [ Radio Box / RC Box
Boitier radio / Caja de radio

2x6mm TPE R
TP Screw
LK Treibschr
Vis TP 2x6mm
Tornillo 2x6mm TP

26x8mm TPEX

TP Screw

LK Treibschr

Vis TP 2.6x8mm
Tornillo 2.6x8mm TP

A¥—=RIyhO-7-(ESC)
Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique
Variador de velocidad

ATT7 V=R
Steering Servo
Lenkservo
Servo de direction
Servo de direccion

2.6x8mm

2.6x8mm

ZlEH
Receiver
Empfanger
Récepteur
Receptor

7Tt
Antenna
Antenne
Antenne

O xv5—%ELRE,

Insert connector.
Stecker einstecken.
Connecter la prise
Insertar el conector.

19




29 X ARy 2 X [ Radio Box / RC Box
Boitier radio / Caja de radio

7VTF
Antenna
3x10mm TPHZEX Antenne
TP F/H Screw Antenne
SK Treibschraube DN Antena

Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 1

30 J\w 7 1J —iRkJL% — / Battery Holder / Akkuhalterung
Support de batterie / Soporte Baterias

3x10mm TPHSE X >73“/|\b'l’/\“‘/7_"J—|\b-@mﬁ”t:ﬂﬁéo ’/ /\‘“ Sty .
TP F/H Screw Cut and apply inside battery tray. 5 t/tT c h'/ Z3~
SK Treibschraube In Streifen schneiden und innerhalb der Akkuwanne befestigen. attery Lushion

Corte y appliqué la bandeja interior de la bateria.

[ Tornillo 3x10mm TP F/H Cojin de bateria
,,,,,,,,,,,,,,,,,,,, 3

3x6mm HZEX M)y FYU—2 vy 3y (2mm)

. [\ Akkupolster
Vis TP F/H 3x10mm Couper et poser dans le support batterie. G @ Mousse pour batterie

F/H Screw Battery Cushion (2mm)
SK Schraube Akkupolster (2mm)
Vis F/H 3x6mm 14mm Mousse poul batterie (2mm)

Cojin de bateria (2mm)

DMH] Tornillo 3x6mm Ii/H

Ny FU—2v 23> (2mm) ¢
Battery Cushion (2mm)
Akkupolster (2mm)

Mousse poul batterie (2mm)
Cojin de bateria (2mm)

,%\\7

MAN AW

)Ny FU—2 v 3> (6mm) g\
Battery Cushion (6mm)
Akkupolster (6mm)
Mousse poul batterie (6mm)

Cojin de bateria (6mm)

oW %5 DIEICHEIIT %,
B Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

20




31 E£—% — / Motor / Motor )
Moteur / Motor Motor
Motor
4x4mm v FEX Moteur
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm
m ””””””””””””” 1 J
3x8mm Fv v FEX
Cap Screw
Inbusschraube
Vis
Tornillo allen
—————————————————— 2 - , —
@m ESBHEICEY NERXRZEET %0
Firmly tighten the set screws onto the flat spots.
3mm F+v k Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Nut Vissez les vis type BTR sur les méplats.
I\E/Iutter Apriete los prisioneros firmemente en las partes planas del eje.
crou
Tuerca

3x10mm HZEZR
Flat Head (F/H) Screw
SK Schraube
Vis F/H
Tornillo F/H

3x6mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x6mm
Tornillo 3x6mm TP F/H

O EEHOTEMED < > TEHET 2o
Tighten the screws with one sheet of paper inserted between both gears.
Legen Sie vor dem Festziehen der Schrauben ein Sttick Papier zwi-schen beide Zahnrader.
Serrez les vis en insérant une feuille de papier entre les dents des pignons.
Apriete los tornillos colocando un trozo de papel entre la corona y el pifion.

oW 55 DIRICHEIL T %o

B Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

21




32 54V &K1 —)L / Tire & Wheel / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

O KA —LEELBDSER SWICTI
Whd,
Fit wheels inside tyres as shown.
Schieben Sie die Felge in den Reifen wie
dargestellr.
Insérer la jante dans le pneu comme indiqué.
Coloque las llantas en el interior.

AV EBRL O IEDRA—ILZHL 2T,
Twist the tyre onto the wheel.

Ziehen Sie den Reifen auf die Felge.

Faire pivoter la jante pour | ' installer.

Gire la llanta.

EvdUEHTHSYA T ERAL—ILD

DREBICHEEEERNZERLESEY .

After fitting wheels to tyres, apply instant glue
as shown.

Setzen Sle dle Relfen auf die Felgen und
lassen Sie einen Tropfen Sekundenkleber
In der Naht zwlschen Reifen und Felge
entlang laufen.

Aprés assemblage, collez le bord du pneu
sur la jante.

Aplique pegamento cianocrilato en la junta.

33 54 &4 —JL | Tire & Wheel / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

@ RA—=ILFy ~(FIL—)
Wheel Nut (Blue)
Radmutter (blau)

Ecrou de roue (bleu)
Tuerca rueda (Azul)

60 -

<Uv >

< Rear >

< Hinten >
< Arriére >
< Trasero >

<78k >
< Front >
<Vorne >
<Avant >

< Delantero >

—EYvI—H5E9UTERT 3,
Unscrew the wheel nuts from the chassis,
mount the wheels and retighten the nuts.
Schrauben Sie die Stoppmut-tern los,
montieren Sie die Réder und ziehen
Sie die Stoppmuttern wieder fest.
Dévissez les écrous Nylstop épaulés,
montez les roues et reserrez les écrous.
Afloje las tuercas del chasis, coloque
las ruedas y apriete las tuercas.

P GEEER TEEY 5.

(LY Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.

4 4ty MEZTS (f) .

Repita las veces sefialadas.

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.

V EARU&SICHEITS, TLREEATEET 5,
Assemble left and right sides the same way.  WEE Apply rubber type glue.
Bauen Sie eine linke und eine rechte Seite. Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

22




34 J\w 7Y — / Battery / Akku
Accu / Bateria

3x12mm TPER @93x6x3mm TS HT— @3 x6x4mm TS5 HF—
TP Screw Plastic Collar Plastic Collar
LK Treibschr Kunststofflager Kunststofflager
Vis TP 3x12mm Palier plastique Palier plastique

Tornillo 3x12mm TP Casquillo pldstico Casquillo pldstico
| s 2 (@[] 2 (O |- 2

3x12mm

Ts
’-//'E:/ 9

Ny 71—
Battery
Akku
Accu
Bateria

ARV Y —%#i7wI %o

Connect the servos to the receiver.
Verbinden Sie die Stecker.
Brancher les fiches.

Conectar.

G VT DEH LV EET S,
Adjust according to the battery thickness.
Wabhlen Sie die Unterlegscheiben entsprechend
der GréBe des Akkupacks aus.
Ajuster en fonction de la dimension de |a batterie.
Ajuste segun el grosor de la bateria.

X BB A o
Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

23



35 T 5—JL I Aufkleber / Decals
Autocollants / Adhesivos

>

TRD301-DCO1A  DBX VE PRINTED IN CHINA.

<70AY kY= >
< Front Bumper >

< Vordere StoBstange >
< Pare-choc avant > -
< Parachoques delantero >

PR A AC

< Rear Bumper >

< Hintere StoBstange >
< Pare-choc arriére >

< Parachoques trasero >

TH=IE Ry T—IROBIRGAEZSE ICHFHDMAEICH > T,

RERBEREH Y FLTLIRE W,

Place the decals to your liking to the packages and the instruction manual,
and cut off the excess part.

Bringen Sie die Dekorteile gemaess der Abbildung auf dem Karton auf.

Placer les autocollants en se référant au couvercle de la boite et a la notice.

Coloque los adhesivos sin numeracion en los lugares de su eleccion.

TRD301-DCO1B  DBX VE KYOSHO PRINTED IN CHINA

WO OHSORSAH MMM

NNWKHOSHO.COM

GO 7Y I0FRRRMADTH—ILF Y N—TT,
The decal numbers between brackets are only for the
opposite side.
Die Aufkleber in Klammern sind flir die andere Selte.
Les autocollants entre parenthéses sont pour le c6té opposé.
Los numeros entre paréntesis son para el lado opuesto.

24




36 Y21 > | Rear Wing / Der Heckspoiler
Aileron arriere / Alerdn trasero

TvIEy
Hook Pin
Karrosserieklammer
Goupille

Clip carroceria

37 M7 4N 7>~ /Body Mounts / Karrosseriesttitzen
Fixations de carrosserie / Soportes de carroceria {05 -
5

TvIEY
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| o e 1

Q@7 vIEVIF ROLSICHITFTHES EBMANAUNETT,
Slightly bend the hook pins as shown in the diagram for easier removal. %

Sicherungsklammern zum besseren Greifen leicht biegen, wie dargestellt. ﬁ » %
Courber les clips de carrosserie comme indiqué.

Doble ligeramente las presillas de carroceria para facilitar la instalacion.

25




Tires / Die Rader / Pneus / Neumatico

51
Tires
Die Rader
Pneus
Neumatico

Tighten
festziehen
Serrer
Aprieta

Replace the other side in the same way.

Diese Seite ist identisch aufgebaut wie die gegentiberliegende Sektion.
Remplacer ce c6té aussi.

Proceda de igual forma en el lado opuesto.

g
Tires

Die Rader
Pneus
Neumatico

k>-Fv bOLHTETES.

Be careful not to
over-tighten.

Nur méBig festziehen.

Veuiller a ne pas serrer
trop fort.

No apriete demasiado.

F+FLYF (K)

Cross Wrench (big)
Kreuzschltssel (groB)
Clé en croix (grande)
Llave de cruz (Grande)

@RA=ILFv b (TIL-)
Wheel Nut (Blue)
Radmutter (blau)
Ecrou de roue (bleu)
Tuerca rueda (Azul)

6

Tighten all the way.
Vollstandig festziehen.
Visser fermement.
Apretar bien

26




H2IN—21Zy DR / Shock Adjustment

Die Justierung der StoBdéampfer / Réglage des amortisseurs / Ajuste de los amortiguadores

@5 /X\—1=y NDE\ U / Detaching shock units / Demontage der Daempfer
Retirer les amortisseurs. / Para desmontar el amortiguador.

<7AVK >
< Front >
< Vorne >
< Avant >
< Delantero >

Fy)\—1=wy k
Shock Unit
Daempfer
Amortisseur
Amortiguador

<U¥ >
< Rear >
< Hinten >
< Arriére > "
<Trasero >

FoN—1=v ~
Shock Unit
Daempfer
Amortisseur
Amortiguador

@\Sxmmm(TP)

KAVTFUR, DEEE2IN—IZELLE W,

3x10mm TPE' X
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

[ p—

3x12mm ER
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm

ﬂI|||||II|||||||||||||||| —————————— 2

BHEr'w< 85,

Increase chassis height.

Chassishoehe erhoehen. @
Augment la hauteur. ==
Incrementa la altura.

N

BHEMEL KBS,
Reduce chassis height.
Chassishoehe verringern.
Réduit la hauteur.
Reduce la altura.

Refer to P.29 for maintenance and Exploded View diagram. / Siehe Seite 29 fuir Wartungsarbeiten und Explosionszeichnung.
Se référer a la page 29 pour les vues éclatées et I'entretien de la voiture. / Consulte la P.29 Mantenimiento y Despiece.

O®RTIVIFIrRI—EET LD, EREBITEET,
The chassis height can be adjusted by turning the spring adjuster b .
Die Chassishoehe kann durch das Drehen der Federhuelse justiert werden.

La hauteur de la garde au sol peut étre ajuster avec les bagues de réglages des amortisseurs.

La altura del chasis puede ser modificada girando el ajutador de muelle @) .

27




%8B / Exploded View / Explosionszeichnung / Eclaté / Despiece

Ay ~/UYFYRy o X/ Front/Rear Gearbox / Vorderes/Hintere Getriebegehduse
Carter de différentiel avant/arriere / Caja de transmision Delantera/Trasera

@\ BRG008

VS003

@vzmz@

A\

(e
‘,' 25—9)Vz012
\ 0;9\’\’\
@vzmz@

@vzmz%@\

H—7R+ 1 /\— / Servo Saver / Servo Saver ?
Sauve-servo / Salvaservos : TR113B
N €
\
1 1
1 1
1 i)

-

_/
4
'®
_|
2
8

’

MT
’
’

L (24)1284
1

3HTR133

@

1284—% ! TR11SB
32 TR113B :/@ '

I
I
I
I
I
I
I
I
I
I
I
I
I
I
:
I
&

28




Y —FRv X/ Center Gearbox / Die mittlere Getriebegehéduse

Carter de différentiel central / Caja central

©—®vzo12___---""

BRG008

70OV N/ UY&>/)X—2Zw K / Front/Rear Shock Unit / Ddampfereinheit, vorn/hinten

1
1
Suspension avant/arriére / Amortiguador delantero/trasero !
1

<7AYrTVIR—>

< Front Shock >

< Vorderer Démpfer >

< Amortisseur avant >

< Amortiguadores Delanteros >

(891G001-1B

1
1
1
1
1
1
1
1
| ) :
<UVTVIN—> | >~ Q;yg—H@wmz
< Rear Shock > ' @diGoo1-1B X
. . U 2,
< Hintere Dampfer > | @7 6mm
< Amortisseur arriere > | €¢ >——@31G001-1B
< Amortiguadores Traseros > :
i i
! :
1
TR132— —
<)
K OD FBHTO/NN—YRFIELTH D EA bg ‘

AT72avIN—=YEBEBEVWKRDHIEE N,

(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)

is not sold individually.

Following optional springs are sold individually.

(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)

Das Teil Nr. 91 ist nicht separat erhéltlich.

Verwenden Sie dafiir folgende Ersatzteile:

TRW-101-1014, TRW-101-9014, TRW-101-9514.

n'est pas disponible separement.

Les ressorts optionnels suivants sont proposes

individuellement.

(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)
no se vende individualmentey.

Los siguientes muelles opcionales se venden por separado.

(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)

W

=

1
IGOO1-1B@

IG001-SBL

1G001-3BL




@ R
EXPLODED VIEW
EXPLOSIONSZEICHNUNG
VUE ECLATEE
DESPIECE

TR302

<T7OYRFVRYIZ >

< Front Gearbox >

< Vorderes Getriebegehduse >

< Carter de différentiel avant >

< Caja de transmision Delantera >

& A
/AN
€)TR122 ®0)TR120

<tYI—FVRv’L
< Center Gearbox >
< Die mittlere Getrieb
< Carter de différentie
< Caja central >

<TVI—>
< Shock Absorber >
< StoBdémpfer >

< Amortisseur >

< Amortiguador >

TR156

&K LA43
TR143

N,

LA43
TR143  (5)TR103

- @\—/” N 1 - o
\\\ "\ \\\ L",,
. @ BRGooe %—®TR1Z3 X
TN TR126 7 \
- N 92051 @ 97003

AY N
N AN TR123 "~ If
\\
AY
AY
AY
Ay AN

Q
\\\\\ \

N
N

AY
GYTR102B . (@97003

<B—REe1/N\=>
< Servo Saver >
< Servo Saver >
< Sauve-servo >
< Salvaservos>

B39 TR114

M—EB/IN—VERFEL TWEWIK—=Y DB D ET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

© Copyright 2010 KYOSHO CORPORATION / Z4ERfrErS#E 5l

30




<HFVI— >
< Shock Absorber >
¢ f < StoBdampfer >
<UPEPRY IR > s _ 2 < Amortisseur >
< Rear Gearbox > i) ) ] < Amortiguador >
< Hintere Getriebegehause > N
< Carter de différentiel arriere >
< Caja de transmision Trasera >

= =

TR301 — - .
—0 < NG 92051

@—@Tmze @97003
%Q—CWFHZS .
% @o7003 .

: )
=N O—. @) BRGO006 N |
- >, TR126 E

®
A4

DBX VE readyset

31




ARFZIN—Y (1)

SPARE PARTS (1)

% FOR JAPANESE MARKET ONLY.

JACVE2 AR (F—No. & AZ) |k ES JACVE2 AR (F—No.&E AZ) |k iE(
Part Names Quantity (FisA) Part Names Quantity (®E5A)
TR17 g\p/nig 77T X2 1365 | | TRB301| B éﬁéﬁ@&%’& _(\E;E;@VE) X1 6510
TR18 I'rrm\éfsgo;ég:’ ¥ @ x 2 368 | |TRB35T glgafgdf;{sg ‘{D'gg(t_’séiv'f) @ @D x 1 3780
TR | Wing Graxbinnan 2 "| @x 1 525 | [TRD3S1| Bon (basve) - x1 1260
TR1028| (oo . TN | 0@@@@@x1 | 578 | || Mool Winampennax0ST) | @ % 2 525
(BBX/ pemy 1 51 A SEL | xaomm £ B E L BRGO0T| Shield Bearng (10v) | B X 4 1050
TR103 g;/oi:};_’s?aj_);g:t‘{DE()l(D/%xé%T) D1 525 | |BRG002 ;/hfel)clf E;r’;g (Efé‘x(é’.xsﬁxz'“ x4 1050
TRI04 | g e iy ot Do | ¢ 1 525 | - BRO0S| Shield Bearing (Erions) | 69 %2 1050
TR105| (s Frate 8ot (DBXIDGT) | BB x 1 525 | [BRGOOB| Shid Bearing (1oe by | @ X2 1890
TR1108| Bulknend OBXIDOT, | | D@@x 1 525 | | IF508 | gt Cttion s e} | B X2 315
TRI11| Ganter Bulk 66t (0BRGN, | @ @@ x 1 420 | |'58" | Shock prastis Parts DBOHORx2 | 52
TRI2 ) s Goar OTDEXDST) | ®x1 315 | |'Sa | Soring Aducrer (Blomispe | @ 8 x 2 525
TR1138| Sorvo Gaver Set (DEXIDST) | 2B B @)x 420 | |'SE | Grock cap (Biaetzpce | @2 525
TRI14| G er st o onbeT) | B2 55 | | Laaa |2Emm bR @ x12 315
TR1198| ool S (opog . | D@ x2 630 | |0R2380] Joron 76 Bruarvess Motor | EX 1 7140
TRI20| 2 e ot bsmoentan | 60 X 2 315 | (OR65013| vt Eparenne 3 G Conater | B X 1 10500
TRI21 | o o tommineioaxiay | 6 X 2 315 | (ORBS028| Qoo Fan (Exmense s )| X 1890
TRIZ2 | a2 315 | 06608 Voriox 10 Brushiase Combo | & x 1
TR123 ;11 rr?nnqslgp;/-s'l_:)n_éel{llﬁg)%z)) @®x2 840 V8001 g?ffje;je:rTﬁzZI\ Case D@x2 473
TR125 %J R%A’siﬁb’ai/%’s%’t’“) x2 @x6 315 Sontamm. TLPFKEQ x8
TR126 w&;ﬁééj(z(gfsc/%ggggﬁp @@x2 420 V?(%O ! g]f?eignélg I\;acking (4pcs) Wx4 420
o RSB | | el e BT o
TRIZ8 | s A (U | @@ 525 | - |VS003| Byl Jon D @x2 578
TR132 ghgc/k\ geJtz(gB'\xSBg)T()/DST) x2 | 2310 | |VS018 é\e/v\e}ll:s:/h;tj(stng{l;) @x2 630
TR133| Sorvo Sover ShatSet (B8 | & B x 525 | |V2012| Biftrtnir Gorset | @®@x4 D@xs| 945
ise| 2B O axe @az | ams| || 8MZ ST (e
o g Gt ™) | o SEmAL T [me
o G G Ly ™) | a3 A 0
58| St e e P [ o5 oo BT 018192 0 o
T ) e L BB @z | | oo [ ors
TRY02| o o ée?(%é\)é-?/%))(_va %X 1 @x2 | se| |oroos| IR EENCIA YR | @xe 815
Samm b Sorow *4 7987 | Zrock snan x2 735
S Bxomm b Scraw X2 97012 | Shock Diaphragm @x 10 525
TRA03| ot Grassie OBXVY | B 1 2835
AT o |
4x4mm Set Screw X 1
TR404 I\J/C—I()To?l\;ofn?(\l/:)l\'ll\'lg-?/'\é;r-\/E) B x1 578

32




JACVE4
Part Names

ARTIN— (2)

AZA (F— No. & A%)
Quantity

S E i
(FEsd)

SPARE PARTS (2)

ACVE4
Part Names

% FOR JAPANESE MARKET ONLY.

AA (F— No. & A%
Quantity

S E i
(BEd)

AF2aviIN—v(1)

=Y %
Part Names

Ra
Description

e E A
(Ftd)

optional parts instead.

5.8mm EOR—)L 82106 | ' —7R (KS101BK)
1284 | 5.8mm Pillow Ball @ x8 210 02 | Servo (KS101BK) @ x1 5775
6.8mm R—/LTY R 82106 | T—R* & v k (KS101BK)
1296 | §'gmm Ball End x12 420 | |02 | Servo Gear Set (KS101BK) | 1 Set 210
1701 [RANSYTM/ TS5 v ) 82106 | Z{5# (KR-1NBK)
BK | Strap (M/ Black) x18 263 -04 | Receiver (KR-1NBK) ®x1 5775
FUTF A
1708 | Antenna x 4 525 92638 | Snap Pin x 10 210
2x11mm >
92051 . x 10 315
211mm Pin__ £y FOBRO—BICIHFZART /A=Y & LTRE L TWRWIN G D £T,
82106 | XSHH 77 > 7 (KT-6) x 1 735 | | REATEATYaYA—YERELTLETOTRENRH LS W,
-01 | Antena for Transmitter (KT-6) Some of the parts included are not available as spare parts. Purchase

OPTIONAL PARTS (1)

=Y %
Part Names

% FOR JAPANESE MARKET ONLY.

KE
Description

e E A
(Ftd)

FY9 )ty b7y TRy ) A VorexdlExp2 PRO)| ESC DEBE Y T« V7 H AT V=Y K BREFILIYYI—
ORIB5026) Digital Setup Box (Vortex8/Exp.2 PRO)| Set-up tool for the ESC| 2310 | |TRW105| (DBX/DST/Inferno GT) High precision Aluminum shock set.| 4410
TR101| 9 > 7GR I /DBX/DST)| @& 5k Oil Shock Set 2AHAD
W | Wing (White/DBX/DST) instead of (. 525 (DBX/DST/Inferno GT) 2 pcs
TR305| E= > £+ (10T/DBX-VE) |@ %k 735 TRW106| T8 IV Ny t—t v 1 (DBXIDST)| TRO6-11 £ £y M TR, 4BA| 500
-10 | Pinion Gear (10T/DBX-VE) instead of @. 1/8 Wheel Stopper Set (DBX/DST)| Use it with TR305-11. 4pcs
TR305| E=# > %+ (11T/DBX-VE) QLR 735 TRW152 AFEFA¥ =ty 70V & TEDRX) | 1.8.2.0,2.3mm D 3TEFEAD 1365
-11 | Pinion Gear (11T/DBX-VE) instead of @. Stabilizer Set (for Front & Rear/DRX) | 3 types (1.8, 2.0, 2.3mm)
TR305| E=74 > %+ (12T/DBX-VE) |@& i AF—=)LRR)L £V @), xR
-12 | Pinion Gear (12T/DBX-VE) | instead of &). 785 | |VSWO19) Sicel Bevel Gear instead of (3),. 8990
TRHO01| /A —JL(7 5 v 7 /2pcs/DBX/DST) | (3 & i 2 A 505 36208 | 2071 N IRA—IEFy 4N @EXE 420
BK | Wheel (Black/2pcs/DBX/DST) | instead of @). 2 pcs Truck Wheel Nut for PROLINE (4pcs) | instead of @2.
TRW101| 7> /X—=271) > 7 (10-1.4/L=63) | @D& %kt 2FAN | ga0 | 4 | 612251 | Hole Shot TM3(8192-02) 1 ¥ | 2 A D 2310
-1014 | Shock Spring (10-1.4/L=63) | instead of @). 2 pcs M3 | Hole Shot T M3 (8192-02) Tire| 2 pcs
TRW101| 7> /8= 7Y > 7' (9-1.4/L=63)| @D & it FF.IN 840 | 4 | 612251 | Hole Shot T R3(8192-12) ¥/ V| 2 f@AD 2310
-9014 | Shock Spring (9-1.4/L.=63) instead of @). 2 pcs R3 | Hole Shot T R3 (8192-12) Tire| 2 pcs
TRW101| &> /X—=2 T > 7 (9.5-1.4/L=63)| @D Xkt 2FN [ ga0 | 5 | 612252 Bow Tie TM3(8196-02) 5 1 ¥ 2 A D 0310
-9514 | Shock Spring (9.5-1.4/L=63) | instead of @). 2 pcs M3 | Bow Tie T M3 (8196-02) Tire | 2 pcs
AZN=HIRA VT % T M@, ERE 2K Speed Hawg (1080-00) ¥ 1 | 2 f@A D
TRW102| yniversal Swingshaft instead of 70),7. 2 pcs 3570 | % | 612253 Speed Hawg (1080-00) Tire | 2 pcs 2205

A723>IN—Y(2)

OPTIONAL PARTS (2)

% FOR JAPANESE MARKET ONLY.

ACE
Part Names
SPFAT7ITyvI)—X—
SP Knife Edge Reamer

RT« DXV > ~ANEF ICER
Tool for making holes on bodies.

NES
Description

K E A
(BE:d)

96163

=YY%
Part Names
Nyt T4 0717 A% Ry b 440x330)
Bag with Setting Glass Board Set

ACE AFS e TE =Y AFS K TE

Part Names Description (Far) Part Names Description (FEaA)
oo Bl eSS [18E o | [ | e B S
1700KY | Forosaent S (FV(S) | 16 poe 189 | | 1707 | B Futrcen voow G| & p. 525
7018K| Cojor Srap (M Biack) | 16 poe 263 | |17968L| Sty afcons Tube (Blue) | Gods porection fubs | 735
1701KP %jgéste?]t\ysza(gﬂ ()Fll:::)\(/M7) ]g{pﬁcé\ 263 1796R é;/)l\glas)h::gn:é{rige_(%%)j K go_del\\??ﬁf%t%r? tit;j 735
1701KY %li‘gésteant/st_/rpa(;law ()F,\r()fME)[_ 13{&& 263

NES
Description

YTV IRATAR-REERINY TDEY b
Glass board & special bag

k7 A
(Hi3A)
7140

Y 0XL v F(5.5/7.0/8.0/10mm)
Cross Wrench (5.5/7.0/8.0/10mm)

473

33



IN—V %

Part Names

ILY7kYvY ELECTRIC

P

k 7E

K=Y %
Part Names

* FOR JAPANESE MARKET ONLY.

S k E A

Description

(He3A)

(He3A)

Description

TIYZIE—KNEZY— | EHEFYYILRES Power Zong AC/DC 74 v Fv =¥ = 1~12 REF ¥ — ¥+ —

36203 Temp Monitor Onboard digital thermometer 3990 72307 | poyer Zone AC / DC Quick Charger | 1 - 12 compatible charger 18690
HP—FEX—%— mini FEEMAFY S LRES —= Poewr Zone PS-25A(ZE{LER) | AC100V i -DC12V RELEIR

36207 | Thermo Meter TNOO6 Noncontact digital thermometer 1 set 2940 72321 | poyer Zong PS-25 (ACIDC Power Supplier) | AC100V-DC12V Electronic equipment. 14700

VA2
Part Names

ES
Description

IN—Y %

Part Names

KA
Description

JACAVE4
Part Names

KA
Description

K TE A
(BE:d)

TA=bAVAVE-I-V)-F=| o VDBENFEL Ay 7%k (RRE) FIDB B HBIEA (10cc)
ORI41702) Motor Cleaning Spray Cleaner spray of car. 893 96178 | | octite (medium strength) | Stops loosing screw (10cc) 1260
KYOSHO AR v L7 )L—(14g)| BiRSEE# Y4708y FLyyavA47- N7 > EEH (7.4cc)
96154 | KyOSHO Special Glue (14g)| Instant Glue 735 96180 | picrolon Precision Oiler Great fuel bearings (7.4cc) 3150
96155 KYOSHO ARy v L7 54 N — | R EEH OB LIREHR 2100 96508 HGYaA Y hTUX VaA v ERTUR 840
KYOSHO Special Primer | Stiffering accelerant of instant gule. HG Joint Grease Grease for joint part.
FRP ¥z )L¥—hK(1.0) INT 1 FIEPRILEIC SPRF7ZUYTUFy R NT7 U TARRD MR Z FiE
96160 | FRP Gel Seat (1.0) For body repair and reinforcement 2100 96625 SP Bearing Liquid Retrieves potentiality of Bearing. 1050
96175 &Y Z (10g) BEBYEE T U X 945
Thermol Grease (10g) Grease improves conduction of heat.

JACAVE4
Part Names

K E
(Bi:d)

KA
Description

80460 | it DX | Sine ) sisesomaormm |16800 | |80485 | pe TpEIS NS |3 aaamm | 158
80461 | ity Gt aon somioommm| 7190 | 80965 born B 86 0 | S ibowsisemm | 420
80462 | TooiBgx Sy aosaomaemm | 1890 | 87614 | VLG g Bag 1 | Size / S00x500mds0mm | 7350
80463 | o B () | Sie) a10usemiamm | 1990 | 87615 | KVORRG rrying ag L | Site s Soorbstedomm | 8400
50464 | e B () | S camismaomm | 578 | | 7823 KYOSHO PROPO Bag

% 0)1& OTH ERS * FOR JAPANESE MARKET ONLY.

IN—Y %

EN

K=V

5

Part Names

Description

EUR\EINES

Description

YT YT IIAN NSV ZBDAYIA b~ BigK E'w k¥ w k MY X |4+ X /600x400x3mm

96161 Setting Weight Weights for balance adjustment 504 80821 Big K Pit Mat M size Size / 600x400x3mm 1890
7 )LZ 7 —7(40x2500mm) | R7 « DFE. FRAT—7 BigK Ev Y v b LY 41X |4+ X /1000x600x4mm

96165B| Ajyminum Tape (40x2500mm) | Tape to repair/reinforce body 473 80822 Big K Pit Mat L size Size / 1000x600x4mm 3990

34



# 4 }ll OIL % FOR JAPANESE MARKET ONLY.

ACE2

SIL
0100

Part Names

>V AA L#100 (40cc)
Silicone Qil #100 (40cc)

SIL
0150

2OV AA )L#150 (40cc)
Silicone Oil #150 (40cc)

SIL
0200

2V AV FAA )L#200 (40cc)
Silicone Oil #200 (40cc)

SIL
0250

Y AV A )L#250 (40cc)
Silicone Oil #250 (40cc)

SIL
0300

> a7 JL#300 (40cc)
Silicone Qil #300 (40cc)

SIL
0350

1) VA )L#350 (40cc)
Silicone Oil #350 (40cc)

SIL
0400

) A7 )L#400 (40cc)
Silicone Qil #400 (40cc)

SIL
0450

Y QYA )L#450 (40cc)
Silicone Oil #450 (40cc)

SIL
0500

1) O A JL#500 (40cc)
Silicone Qil #500 (40cc)

SIL
0550

21 VA L#550 (40cc)
Silicone Oil #550 (40cc)

SIL
0600

2V VA A )L#600 (40cc)
Silicone Oil #600 (40cc)

SIL
0650

1) OV A JL#650 (40cc)
Silicone Qil #650 (40cc)

A (-No.L AF)
Qty.

2
for shocks.

KA
(Bi)

£630

IN—Y % A (F-No.L Bk EA IN—Y % WA (-No.L AF0)k AT
Part Names Qty. [#2) Part Names Qty. |(#32)
SIL | YU 3> 7 )L#700 (40cc) SIL | ¥ a>7 - JL#7000 (40cc)
0700/ Silicone Qil #700 (40cc) 7000 | Silicone Oil #7000 (40cc)
SIL | ¥Y 27 )L#800 (40cc) | | 5V /¢—F £630 SIL | ¥ 3> )L#10000 (40cc)
0800| Silicone Oil #800 (40cc) for shocks. 10000| Silicone Oil #10000 (40cc)
SIL | &Y 3> A1 JL#900 (40cc) SIL | ¥V Y71 )L#20000 (40cc)
0900| Silicone Oil #900 (40cc) 20000/ Silicone Oil #20000 (40cc)
SIL | ¥V 3> 7 )L#1000 (40cc) SIL | Y 3>#A JL#30000 (40cc)
1000| Silicone Oil #1000 (40cc) 30000| Silicone Oil #30000 (40cc)
SIL | ¥ a>AA)L#1100 (40cc) SIL | ¥V YA )L#40000 (40cc)
1100/ Silicone Oil #1100 (40cc) 40000( Silicone QOil #40000 (40cc)| | =7 £630
SIL | U av# JL#1200 (40cc) SIL | ¥V 324 )L#50000 (40cc)| | for diffs.
1200/ Silicone QOil #1200 (40cc) 50000| Silicone Oil #50000 (40cc)
SIL | ¥ a># JL#1300 (40cc) SIL | ¥ 3> )L#60000 (40cc)
1300| Silicone Oil #1300 (40cc) 60000/ Silicone Oil #60000 (40cc)
SIL | &Y avAA)L#2000 (40cc) | | =7 H £630 SIL | Y 3>#A JL#80000 (40cc)
2000| Silicone Oil #2000 (40cc) | | for diffs. 80000/ Silicone Oil #80000 (40cc)
SIL | U av7 - JL#3000 (40cc) SIL | &Y 3271 JL#100000 (40cc)
3000/ Silicone Oil #3000 (40cc) 100000| Silicone Oil #100000 (40cc)
SIL | U a>7 - JL#4000 (40cc) SIL | ¥V 327 L#300000 (40cc)
4000 Silicone QOil #4000 (40cc) 300000| Silicone Qil #300000 (40cc) 7"“7% 1365
SIL | U2 A+ )L#5000 (40cc) SIL | a1 L#500000 (40cc) | | for diffs.
5000| Silicone Oil #5000 (40cc) 500000| Silicone Qil #500000 (40cc)
SIL | Y37 )L#6000 (40cc)
6000| Silicone Oil #6000 (40cc)

35




EXFybh-DVT-Tv2%— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

RE ‘ & A [wEd BE ‘ R A% ‘*Eﬁﬁ RE& ‘ B A% ‘*m
No. Parts Names Quantity| (#t2) No. Parts Names Quantity| (#2) No. Parts Names Quantity| (#2)
C'J.‘/ﬁ’ @I 7)L§75‘/°)#’4D‘/7‘"yh Gmmmm YNy T RER
C-Ring Aluminium Flanged Nylon Nut Button Hex Screw
1011 | G himg(Cr 110968 109cs] 210 [INOSKE| i) g | 95 | 315 | [ FST2805H| Bition Sovem(on2 xr0pos) |10PCS| 420
(es hing OGNS Lot Pty i) | 4955 | 15| 113008 Bt SZ O S open)[109c5] 315
FEOIS | E ping(Et S10pcd 10pcs| 158 | M) bl g | 9955 | 915 || -s100088| Bt cr S arnopes) 109|915
12020 | £ 63 10pen 10pcs| 156 | [\ i gty Siarir 9755 | 15 | 15100108 B omopea) 1098|315
12025 | £ pinEa o10pes topos| 150 || (mmmmm S R FSIS012H) Bton Serew(HexM 21 0pes) 1095 315
1-E030 E%;g/](égso%:)g:)\) 10pcs| 158 1-502604 /B:r:ggctesv&(y ‘3222?3;/)3:?))&) 10pcs| 210 1-813015H Qﬂfsiﬁﬁgxﬁsiﬁ&gg 10pcs| 315
1-E040 | fireria eomos) 10pos| 18| | 1-502606 | jt g orammimamnonog | |10mcs| 210 | [1-5ta0tam| B oay [10pcs| 315
FEO0 | £ ing(Es 010pc) 10pcs| 158 | | 1502608 | ity ovemiznanopes | |10%65| 210| - |1510029H| Burcn S eunranzaapes) | 5P | 915
E080 | £ (s o0pes 10pcs| 156 | | 502612 it Savemizemnarioes | |10%es| 210|100 | Bt S anaraopos) 1098|315
FEOT0 | (e Gopes) opos | 150 | | -s03008 | b e [tomes{ 210 [1swoton| o e xaionmopen |109°5] 315
FEI00 | £ Rig(E10.06pes opos | 150 | | 1-s00008 | gt OO [1omes{ 210 1514015 unon Sremimui g | P3| 315
B &7 100010 it Saremubcionopes) | |100es| 210| st g S arepes) | 5P | 915
N20T6 | Rt r10pes) 10pcs| 210 | | 500012 it Sramiroopes) - |10%es| 210| [ staoa| Bt apes) | 5P | 315
1N2620 | Vs naniopes) [100es| 210 | | 1506018 | 5ot Sl nanopesy | [10005| 210 [1514022H| Bion Soowitioxtiarapen | S | 915
N2024 | Sz aopes) t0pos| 210 | | 1509018 | i S emuraopes | [0 210| | (mmmmm T e s
1N032 | i 2 0ncs) 109cs| 210 | | 1500025 | it Covamibamopes) | |10%65| 210|108 | B e s | 8P | 25
B S " 100000 | it S remuanope) | |10%65| 210| | 11008HT | B S s | 85 | 25
FNZBSON| 120 Ny ey | 5P65 210 | | 150008 | i S miamopes) | [1090s] 210 [1a0108T| S oo 895 | 525
GOSN | a3 Nylom apos) | 5965 | 210 | 504010 | i Sl L o opesy |10pes| 210 | [rtamien | g bt | 87 | 25
1-N3043N ZI_ut/(l\bl\S(xs;);A:\lil)onﬂ_(/Srpfsj oA 5pcs | 210 1-804015 /Btrij\gctesv(?\/l(x;l;/xgélg))\) 10pcs| 210 1-13015HT ;ﬁuft;gééh\f/?;]ei/)'r(lt,;n/lu?rli\lé;(%js/;?c]s\)) 8pcs | 525
OSSN s ) vgon (o) | 575 210 | | 150020 | 1ot Soomivizinonesy | [oves| 20| | [mmmm S22 70
B Rurinim tyion et ([P 5500 o Tapping Sorew 2610 G S ez Bet0es) | 598|210
WD) o'y o P | 995|315 | [T | TE B ey |1opcs| 210 | | 1seaote | Cop SR O SNON | spos | 210
AT i o (mamFades| 5755 315 | | 1stesete| o e e aopesy  [10pcs| 210 | [ vsaos | E0 S TERERESY [ sves | 210
s e W in] £ I T R e A L Ead Bl R o £ BT
HEBINE) ) o )| 505|315 | [0 | 10 g e [1opes| 210 | | 1seante | G Sy |53 | 210
GO e o G Pases 5765 | 915 | [ 500m01p | TE il S o opesy [10ves 210 | vsaaots | 0 SRS [swes | 210
MBS g on Gt | 905|915 | [t TE B ey |1oves| 210 | | 1seanne | Cp ST CEIRINSY  [svos | 210
B o 1STISTP| 5 G Serenmctsopesy | [109es| 210 | | 2oz | S0 STCTERENSY [ oves | 210
NGOG | k) Flangea (1opce) - ['0Pe5{ 210 | 1m08Te| 5 g el e craopes) | [109es| 210 | | 1520022 G Sy || 5008|210
B eeesnyon VSO0 | 15 s Serontbbairiopes) _|199°3] 210
SO | v ) Fangea ton spe| P | 210| | (I 72 e
NS L s e 905|420 | | 1503008 | o) 10Pcs 420
IS o ) Fnge o ceiPetine | 9055 [ 420 | | 0000r| i e 1075 420
FSI012T| iy Strou(Thambmoe 2/0p6c) 1993|420
1-508015T NA Y REZ(M3X15)(F4>/8A) 8pos | 420

36

Bind Screw(Titanium/M3x15/8pcs)




EXeFyh - UVT Dy Iv—(2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

LTE

Parts Names

AH KES

Quantity| (#33)

LTE

Parts Names

A |k
Quantity| (#t34)

LTE

Parts Names

AH

K E i

Quantity| (£2)

Dﬂmmmmm z; }-‘lief:d Screw m ga?geZdE;ZIzTip;ing Screw Ommmmm z{_o?niﬁead Screw
159260 | 1 Seremi aviropes) |10%05| 210 | [ 0m8Te o opes) 108 210 | | 14208 | 2 S8 L opesy[109es] 210
92612 | 1 o Sarom ox130pes) [ 10065| 210| s | 18 B Ceopes|100es 210 | | 1542010 | 2 G SR oopes) [109c5] 210
S90008 | 1o ond SoromiMxopes) |10905 210 | [ 1s0mre| 1o B G e 10005 210 | | 1sa0ts | a8 opesy[109°5] 210
592008 | 1o on SorowiMxropes) |100e5| 210 | [rsomste| 7 LT nopes 109 210 | |08 | 2o s L ey [109c5] 210
9010 | 1o Sorowiixaonopes) |100e8| 210 | [rsoste| 72 LT o) |10965 210 | | 154012 | Ao Sl emantzopes)  |100e8 210
S0 | i oad Serewxi3nopes) |109¢5] 210 | [amore| 5 e e 10| 210 | | (D oping Screw
9014 | P o SerewMaanopes) |100es| 20| s |28 e opes | 10pes 210 | | rsmare | e bpes) [109e5] 210
S0 | i ond Soroniiaanopes) |10965| 210 | [150sTP| 5 i S0 oy 1095 210 | [rsamore| ot L ndpos) |109°5] 210
S908 | i ond SereniMaBnopes) |10965 210 | [0meTe| 5 e o) [1005] 210 | [rssnnte| 1 atpes) |1095] 210
59030 | 1 Sorewiiaonopes) |10965| 210 | [0aTe| 5 e o) 1095 210 | [rsamare| 72 teiopos) |109€5] 210
94008 | P e Seremaniopos |10065| 210| [ vsmete |28 e opes 1096|210 | | 1S4STP| 1 s Serowibiacis0pes) |1095] 210
94010 | ond SeroniixiOnopes) |10965| 210 | | 150usTP| 15 i LG EE O oy [0 210 | | IIIIID P
1-834012 I?IL: If;?é’\gjrtzlvz(agdj\;/mpcs) 10pcs| 210 Dﬂmmmmmm itzn\i/uzzgﬁead Screw 1-853003 ;Zeisl;rivilfﬂl\gf;/%;gs))\ ) 10pcs| 210
S0 | i rond SerewiMixisnopes) |109e5| 210 | [ sauneT| e 1005 420 | | 1508 | e S ey [100es] 210
S0 | 1o oad SorowiMix1anopes) |10965| 210 | 153007 et e gy 1005 420 | | 15505 | S ccniopesy|109es] 210
594020 | 17 i Seremanzonopes) |100es| 210|102 | 2w |100es| 420 | | 1559006 | e sentpen[109es] 210
Dmmmm“ I?IL; l?erHix%irew 1-833015T ;jlta?HS;iétffmﬁ'}igrfi?mf’M\;xﬁl)ka)cs) 8pes | 420 1-853010 ;Zet/S]::r:vvx(lslll\gf;((}/%;cosj)K) 10pcs| 210
005 Pt e Cmesiosopes) 1095|315 | |00 G e eocs [ 620 | | ooz | C s 0 Sy [1opes| 200
FSE006H| it e Cmioaopes) 10| 315 | |0 B g | Spcs 620 | | vssanne | oY SRS IO [sees 200
FSSH008H| it oad Screm{enietpes) 10955 315 | | 1S30ST | £ st Socs 30| | vsso0e0 | Goreccaoen ) [spes 20
FSS010H| Pt e Scrownb ) 1095|315 | | 1020 | B e 4008 [ 620 | | vssoues | e e [ soes a1
1-833015H ga?kkiie;(,\SAg:\jv?}zé;hzsz1§//11)ggg)) 10pcs| 315 Dﬂmmmmm 'ﬁtznijzzl; I\:eZdZ HKE;XX Screw 1-854004 geistrivilsﬂhﬁj:/?é;(?s])\ ) 10pcs| 210
FSE0T0H| Pt oad Scrowhitiope 1095|315 | |10t 2t | ooce 528 | | vssuane | o e [10pes| 210
FS008H| it e Sermmimniaanopes) 1095|420 | |1t 2t | EPce | 528 | | vssunrz | o ey [10pes| 210
FSMII0M| it e SerHenant o) [ 10955 420 | S0 e oromps | 805 [ 525 | | 1554020 | Gl canonispen | 5908 | 260
FSMO12H| Pt hea Srowtit 2o 1095 420 | |1t B e ooes 525 | | vsssons | e spos | 263
ST Pt ead Srowhint s 1095|420 | | vsorsr| £ e e oees | 525 | | vsssu0 | e sanen | 5P |91
PFZEZX(M4x18)(Ny T X /6A) FIVYSIIYEVTER A
1-534018H Flat Head Screw(Hex/M4x18/6pcs) 6pes | 420 m Titanium Flat Head Self-Tapping Screw @ Washer
SMIZON| i o Screm{enizofpes)| 5P| 420 | ISP o g 10Pes| 420 | | 080t | ot e [10pes| 210
FSMOZ5H| Pt e Seromlacapas)| P2 | 420 | ST T monen 1095|420 | | s | ey [10pcs| 210
VST 17 S Tatomatac s [10965) 420 | | aoets| ot o) [109cs] 210
VSIS 12 STt | 908|420 | | 101010| ottty [109cs] 420
VST 12 S Taramirries) | 4908|630 | | 1wi0i0ts| o0 f 00T Smopae) +[1090s] 420
VSMETPT 15 S Tanomitotbipes | 4005|690 | 19001008 | gy ot 0 e opes) - [10pes | 210
VM| 17 St | 4008 820 | |0z o pee)_|1oee 210
OGS otperura 0 sapoy | P8 | 210
1W701110 V?,a;;e:,\;(x'\fz;];g:)g5)\) 5pcs | 210
@ Z?_"J‘/ﬁ'?‘w‘/v—
Spring Washer
05| e Sping M0t /10pcs) 1072|210

37




* RRFHRL HERRISTEM22E8A1HRENLDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

el o (e) O oy ~ (e) ~
PAEANTIN—Y A TaIN—YVDEBEA G E
MINSDEAFEIIARERICESETWEEERT
ORI EZOLIE BHELLTLES B ETERRTIN—Y R A T3y /IN—YEEAL.
TTEBIICETEHTEET,
@\ —VIEIBETCEEEA LTV BEICTIHEWEEIF. A V22— v D ES
AN CREHLSBERTE CHBATAIENTEET,
REZE N U BEIRAMIC L ABERGIFEK20E3IA3NBEE > TR TEIETWEWTHY
FITDTFHTTELIEETL)
OBERODOTEBAICEBLTRERERAE FHA) EEFNICEEFHHADPHETY,
$BFZHWAEICKVREEFHELELGY XTI D TTRRDAXERBEICTTHERCIEEWN,

XBEIIFEARIIE - KEARRERTBEEFEXLOERICKY . BNBEENTEVEITOT
HEHLHTTETELY

1.ETEBETERHLIEL,
Y. BIELDBIED COBFREHBEVRDBVRWEBEICTRIELEWL, SHELDON—YDEEHHNIE
BEBACEE Y, ZORRICHI/EURRAEZHHBICHBEBADRAL—XILBHIET,

s

BETCTHED/N—Y DR ERVINEOHETEH REDIF VAV N—VEXE ZFMAITNEZDIHFTEXTEET,
I3 24V IN—YEXEINE CHFLED/N—Y DREPHESZERSIEICTEXLTLLEL,
EEERERSZ BV WV RITNSEE T, BBRDOTEEDN BIEICBEIFLET,
BRSO TV EWBEETENET,

A: EREREAE TR ELR/N—Y D B: BIECHEL/N—YEIENL C: TEXHDSHB3~4ATEEIFRD

RBLHEERRTS, REEEIS, THED. BECBRBIILET,
p— : 7]'“/5{5“/15 i
READ/S—Uh 7= O Y T
TR &;&g&zm
ATvh—H
BETY,
J
- - [=] A ~, N 1 -~ =
2.BEICITITEWR S k02005 THEL SBIERSTHRATEET,
BIEITHEWVREEIR. RER—LR—VRNOREA A3y THSEHUIAFWIELD, BEEEIX THRUAHFW LSBT,
N

p
D1 2—% v FCHEEICEUAS http://kyoshoshop-online.com

KYOSHOTR—LN—JRHDA >V TV I ADSREGH
V340 ayT 'Y )y LTWfEKh AEEQR
O—FZEEFTHRMAA TN IZKE
BEETAMIT VLA TEE T HEFHZEANDS
ATHIBLIEEL,

A543y T (AV2—2y ) TERLAHDIZE
(32185 (B to LYy b A— R ARE I D oEE
UWRETESTDOTTHRALIEEL,

L MEXEFHRICBALE LTI TRD, IXFAEFCBHLEESIEEL, )

( — sl — 5

Q EBETCEBITENTS
KEAREEHCA. CHEEDON—Y RE BEaaEZPTARNDSIA TR, AXERBEESICHEEEETL,
avepEzgs 046-229-1541

RAIEME - B~&# #RRB%R<) 13:00~17:00
*BERICL BRI BRFEICIRVE S,

ONLINE SHOR

REHRAaH

243-0034 #%)|REAHHFIS3
OLHWVWEEIEI——1EKEXT
BT 046-229-4115 215 : A~&8E (SA%ZR<) 13:00~19:00



The service mentioned below is available only for Japanese market.

HIIP, BRME L TCARRAGADERBWSEEE

INSDY —ERIZBRERICROE TIREET

AT, #ELTHTLEFCVDBLRGECTVE LS. TBAVLEREWE
IRFEEE feld. RE1—Y—HAZABRVEE LT,
RE1—Y—HABANBENEEORIE. BEFEWEIH. TRROSHEVEE AR
[CHWEREZCRHRADO A, 77V I AERIZEBETEXY 2L

RENDSHLSEE - E'\ﬁl—"f—ﬁ KE

REIKEAVEEDORIE, IREI—Y— K= IcTEESEE
HRAVEEDORIE. HFTIcEmPEL IUkAEE CAED 5 Z. #a1/ BREREAE DN -V, 171285, BfmES
(F—No)ZAHWB G E, GBEINEFMICEHSELEL,

sEcosEnat:046-229-4115 =scosmuatis BR~SmEREE%ER<)13:00~19:00,
raxcosmati:046-229-1501 ngf,;‘i;;‘;?jﬁi?Eﬁggﬁg’éﬁééﬁéﬁéEg‘*‘ e
HECOBMLEE:T 243-0034 HE) 1R BEA™T fiF153 REklatt 1—H -1

............................................................................................ T ) - PSP

ZB MULSERER

BBV R FAXETREMETHEIIEEN, BEFEE RETRDOIZAERELTIEELT,
BHxDHZEIF. BEVEERABOIE— 7&1%”[5((7’1‘5(,\

(5 No.30842 E DBX VE readyset )
- G BERR | THA|
ZHEARS (B8 R \&gR| ¥H % A H
{ER Fr—h—% Pt - E—4—
Jok ZERAD oIy
AT
CTE@: [VCEE %g £E
e |
cHE \
{EFR i
Fie
ﬁ?ﬁ CoE ( ) FAX ( )
EHDORRIC -
;g,;ﬁgag% L ( ) FAX ( )
| A~ RRSEEIR13:00~1900 CEEBREATR RIS : & | S{INo.mmrAm )
_ N\
BREIVEETERAR a1 REHBEOR— B PREES(F—No)EALSEL HEENCEBMICTIHRALEE,
\\ J

HEBHRRULTIE. BEROEABTROREICNZANTEY Y, BBRELYD, EXRUEHVEEZBELCTHY ABEEFFROBEABRICOEE LTI, ()~B)DIBEEMRERTTE=FICRH
LIYBIRT 2L 5% ERBHY FtA. (NBEZROBFNDEELZIIIBE, QERICEDEMTEREZVIBE. )T —ERDRBOHLUMLDELICHTT 158,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

RERRA St

T243-0034 #HR)IEEARHEMFI53

[(X—n—EroRESREERLT @1V —IEH%EEBEEE 046-229-4115
RECR/CEELHEL£5. | BEWAEIE : BE~2B@RA%EK<)13:00~19 : 00

ss2910012  PRINTED IN CHINA



	P001 DBX VE MM 5
	P002 DBX VE MM 5
	P003 DBX VE MM 5
	P004 DBX VE MM 5
	P005 DBX VE MM 5
	P006 DBX VE MM 5
	P007 DBX VE MM 5
	P008 DBX VE MM 5
	P009 DBX VE MM 5
	P010 DBX VE MM 5
	P011 DBX VE MM 5
	P012 DBX VE MM 5
	P013 DBX VE MM 5
	P014 DBX VE MM 5
	P015 DBX VE MM 5
	P016 DBX VE MM 5
	P017 DBX VE MM 5
	P018 DBX VE MM 5
	P019 DBX VE MM 5
	P020 DBX VE MM 5
	P021 DBX VE MM 5
	P022 DBX VE MM 5
	P023 DBX VE MM 5
	P024 DBX VE MM 5
	P025 DBX VE MM 5
	P026 DBX VE MM 5
	P027 DBX VE MM 5
	P028 DBX VE MM 5
	P029 DBX VE MM 5
	P030 DBX VE MM 5
	P031 DBX VE MM 5
	P032 DBX VE MM 5
	P033 DBX VE MM 5
	P034 DBX VE MM 5
	P035 DBX VE MM 5
	P036 DBX VE MM 5
	P037 DBX VE MM 5
	P038 kounyuu
	P039 FAX
	P040 DBX VE MM 5

